
Accepted Manuscript

Presence of bacteria and bacteriophages in full-scale trickling
filters and an aerated constructed wetland

A.I. Stefanakis, M. Bardiau, D. Trajano, F. Couceiro, J.B.
Williams, H. Taylor

PII: S0048-9697(18)35312-9
DOI: https://doi.org/10.1016/j.scitotenv.2018.12.415
Reference: STOTEN 30249

To appear in: Science of the Total Environment

Received date: 4 September 2018
Revised date: 26 December 2018
Accepted date: 27 December 2018

Please cite this article as: A.I. Stefanakis, M. Bardiau, D. Trajano, F. Couceiro, J.B.
Williams, H. Taylor , Presence of bacteria and bacteriophages in full-scale trickling
filters and an aerated constructed wetland. Stoten (2018), https://doi.org/10.1016/
j.scitotenv.2018.12.415

This is a PDF file of an unedited manuscript that has been accepted for publication. As
a service to our customers we are providing this early version of the manuscript. The
manuscript will undergo copyediting, typesetting, and review of the resulting proof before
it is published in its final form. Please note that during the production process errors may
be discovered which could affect the content, and all legal disclaimers that apply to the
journal pertain.

https://doi.org/10.1016/j.scitotenv.2018.12.415
https://doi.org/10.1016/j.scitotenv.2018.12.415
https://doi.org/10.1016/j.scitotenv.2018.12.415


AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

Presence of bacteria and bacteriophages in full-scale trickling 

filters and an aerated constructed wetland 

Stefanakis A.I.1,2*, Bardiau M.1, Trajano D.1, Couceiro F.3, Williams J.B.3, Taylor H.1† 

1School of Environment and Technology, University of Brighton, Brighton, UK 

2Bauer Resources GmbH, Schrobenhausen, Germany (present address) 

3School of Civil Engineering and Surveying, University of Portsmouth, Portsmouth, 

UK 

*Corresponding author: stefanakis.alexandros@gmail.com;  

 

†Huw Taylor passed away on October 15, 2017 

 

Abstract 

Aerated Constructed Wetlands are a state-of-the-art design that provides a different 

physical and chemical environment (compared to traditional passive wetland designs) 

for the wastewater treatment processes and, thus, may have different pathogen 

removal characteristics. In order to establish the fate of bacterial and viral indicators, 

a field study was carried out at a Sewage Treatment Works (STW) in the UK for a 5-

month period. The STW consists of primary and secondary sedimentation and 

trickling filters (TF) as the biological stage. A large pilot aerated Vertical Flow 

Constructed Wetland (AVFCW) was constructed at the STW as tertiary stage 

receiving ¼ of the total flow rate. Effluent quality of the AVFCW complied with 

national and international standards for environmental discharge and reuse. For the 

first time, two sets of bacterial (Faecal coliforms, E.coli and intestinal enterococci) 

ACCEPTED MANUSCRIPT

mailto:stefanakis.alexandros@gmail.com


AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

and viral indicators (Somatic coliphages, F-RNA specific bacteriophages and human-

specific B. fragilis GB124 phages) were simultaneously investigated in an AVFCW. 

High elimination rates were detected (up to 3.7 and 2.2 log reduction for bacteria 

indicators an phages, respectively) and strong correlations between the two sets 

were found. The superior efficiency of the aerated Constructed Wetlands in 

microbiological contamination removal compared to passive wetland systems was 

established for the first time, which may have implications for process selection for 

wastewater reuse. This field study therefore provides new evidence on the fate of 

bacteriophages and a first indication of their potential use for performance evaluation 

in TF and aerated Constructed Wetlands.  

Keywords: aerated constructed wetland; trickling filter; bacteriophages; indicator 

bacteria; wastewater reuse, sewage treatment works . 

 

1. Introduction 

Traditionally, the primary goal of wastewater treatment is to reduce the load of 

pollutants that have an immediate environmental impact on receiving waters such as 

organic matter and nutrients. Wastewater of human origin also contains various 

pathogenic microorganisms that pose a threat to public health, especially when 

discharged to surface waters or reused with inadequate previous treatment. 

Therefore, when wastewater is to be reused or there are concerns of direct public 

exposure (e.g. bathing waters), it is necessary to reduce the numbers of these 

microorganisms below a certain level before the final discharge or reuse of the 

treated effluent (Stefanakis and Akratos, 2016). Sanitary efficiency, i.e., the 

elimination of pathogenic microorganisms from wastewater, is a growing concern 

because of global moves to recycle treated wastewaters where possible. Specifically, 

ACCEPTED MANUSCRIPT



AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

the removal of enteric viruses is a major challenge in wastewater treatment, given 

that most viruses are smaller than bacteria and can pass through conventional 

biological treatment processes, e.g., activated sludge systems and trickling filters 

(Shang et al., 2005) and have low minimum infection doses. Thus, an additional 

‘tertiary’ treatment stage is often necessary to further enhance the elimination of 

enteric bacteria and viruses.   

Constructed Wetlands (CW) have been widely used as an efficient, cost-effective and 

sustainable wastewater treatment technology (Stefanakis and Tsihrintzis, 2012a; 

Stefanakis et al., 2014; Wu et al., 2015). Continuous research and optimization 

resulted in a variety of advanced phytoremediation designs, one design being 

promoted is wetlands with artificial aeration, characterized by enhanced efficiency, 

high effluent quality and reduced footprint (Boog et al., 2014). CWs have also been 

applied as a polishing stage, i.e., to upgrade existing conventional treatment plants 

(Butterworth et al., 2013). Trickling filters (TF) are in use for many decades, providing 

good effluent quality along with robust operation and relatively low energy 

consumption (Daigger and Boltz, 2011; Metcalf and Eddy, 2014). The combination of 

TF and CW has been proposed as an integrated system for wastewater management 

(Maheesan et al., 2011; Kim et al., 2014) and has been applied in the UK (Gardner et 

al., 2013).   

The performance of wastewater treatment systems is usually evaluated using 

pollutant indicators that have an impact on the receiving environment, i.e., organic 

matter (BOD5 / COD) and nutrients (nitrogen, phosphorus). However, as more 

stringent standards are continuously adopted for the safe effluent reuse and human 

exposure, more focus is given on the microbiological aspects of wastewater 

treatment. The sanitary quality of wastewater through the treatment path is mainly 

ACCEPTED MANUSCRIPT



AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

assessed using traditional indicator microorganisms such as Total and Faecal 

Coliforms. Various physical (sedimentation, filtration, adsorption), chemical (UV 

oxidation, biocides excretion) and biological (predation, biolysis, natural die-off) 

processes have been reported as pathogen removal mechanisms in CW and TFs 

(Stevik et al., 2004; Vacca et al., 2005; Wand et al., 2007; Stefanakis et al., 2014; Wu 

et al., 2015; Stefanakis and Akratos, 2016). Generally, pathogens survive best in 

dark, acidic, anoxic conditions with high concentrations of organic matter with plenty 

of attachment sites for protection. Predation is also believed to play an important role 

in bacterial removal in CWs (Vacca et al., 2005; Wand et al., 2007), but the actual 

role of the different predators (e.g., protozoa, bacteriophages) has not been studied 

in detail.   

Bacteriophages are strain specific viruses that attack and infect bacteria and are 

considered to be the most abundant and diverse biological entity on earth (Withey et 

al., 2005; Shapiro and Kushmaro, 2011). They have been suggested as potential 

indicators of feacal contamination, especially of enteric viruses, in conventional 

treatment systems (IAWPRC, 1991; Montazeri et al., 2015; Purnell et al., 2015; 

Amarasiri et al., 2017; McMinn et al., 2017; Dias et al., 2018), given that human 

pathogenic viruses monitoring on a frequent basis is a challenging, costly and time-

consuming task. There is still limited knowledge and understanding regarding the 

relationships between the removal of bacterial indicators and the enteric viruses’ 

indicators, such as somatic coliphages, F-specific bacteriophages and human-

specific phages, while the removal processes have not yet been fully elucidated.   

Related data from field studies in full-scale CW facilities are limited; only few studies 

report the removal of indigenous phages (e.g., somatic coliphages or F-specific 

phages) in passive wetland systems such as Free Water Surface CW (Yousefi et al., 

ACCEPTED MANUSCRIPT



AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

2004) and Subsurface CW of horizontal (Thurston et al., 2000; Reinoso et al., 2008; 

Williams et al., 1995) or vertical flow (Torrens et al., 2009). Aerated CW, which is a 

state-of-the-art design modification, could offer more aerated and air scoured 

conditions within the bed that may in theory promote the removal of enteric 

pathogens compared to the more anoxic and organic matter rich environments found 

particularly in HSF wetlands. To date no published literature on this topic has been 

identified and the elimination rate of pathogens remains largely unexplored in 

Aerated CW, while no studies were found on the fate of bacteriophages. 

Therefore, this field study evaluates the efficiency of a full-scale treatment facility in 

the UK, comprising of Trickling Filters and an experimental Aerated Constructed 

Wetland, where - for the first time - the fate of a set of bacterial indicators and enteric 

phages is simultaneously investigated under real operating conditions. Specific 

objectives are to present the behaviour of each treatment system regarding the 

various parameters (e.g., organics, nutrients, pathogenic bacteria and viral 

indicators), to investigate the potential health impact of the treated effluent to 

evaluate the potential use of bacteriophages as bio-indicators of the treatment and to 

provide better understanding of the removal mechanisms of bacterial pathogens in 

these treatment systems. 

2. Materials and Methods 

2.1. Facility description 

The field study took place at the STW of Petersfield, Hampshire, UK (51°00'00.5"N, 

0°54'19.6"W) for a 5-month period (March to July) and evaluated to fate of various 

physicochemical parameters and microbiological indicators. Petersfield is a rural 

town with a population above 20,000 inhabitants with livestock farms and light 

industry. The STW consists of preliminary treatment (screening and grit removal), 

ACCEPTED MANUSCRIPT



AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

iron salt addition (FeSO4) for phosphorus (P) precipitation, primary treatment (two 

sedimentation tanks of diameter 15 m each; PST), secondary treatment (10 trickling 

filters of diameter 24 m each; TF) and two secondary sedimentation tanks (SST) of 

diameter 23 m each (Oliver et al., 2005). The average wastewater inflow through the 

primary and secondary stages was 4,750 ± 1,080 m³/d over the study period. There 

is no final disinfection step before the final discharge to the adjacent River Rother. 

An experimental aerated vertical flow constructed wetland (AVFCW) was built in 

2013 (Fig. 1) and receives only a quarter of the inflow (i.e., 1,250 ± 17 m³/d), resulting 

in a hydraulic load of 1.08 m/d. The pilot AVFCW is used to test the aerated 

constructed wetland technology and represents one of the first aerated constructed 

wetlands in the UK installed to provide effluent polishing, especially for spikes of 

ammonia nitrogen occasionally detected in the STW. The pilot AVFCW is a saturated 

downflow wetland (L = 29 m, W = 40 m, D = 0.9 m), split into two beds for 

maintenance purposes. The SST effluent is applied on top of the pilot AVFCW 

surface through a pipe network with 6 surface distribution points per bed. The treated 

effluent is collected through a network of perforated laterals along the base of the bed 

that connects to a main collection header pipe. Aeration lines (i.e., driplines with 0.5’’ 

diameter) are placed on the base and artificial aeration is continuously provided in a 

uniform grid pattern using a mechanical air compressor (5.5 kW) that provides an 

average air flow of 300 m³/day.  The aeration lines network is connected via a main 

manifold line (2.5’’ diameter) to the air compressor. Treated water flows by gravity 

from the pilot AVFCW through a level control chamber to the final discharge point. 

The pilot AVFCW base is lined with HDPE membrane (1.5 mm) and the bed is filled 

with medium gravel (size 8-15mm, thickness 70 cm) and planted with Typha latifolia. 

Water level is maintained 5 cm above the gravel layer surface.   

ACCEPTED MANUSCRIPT



AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

<<Insert Figure 1>> 

2.2 Sampling programme 

Duplicate samples were taken on a bi-weekly basis (8 sampling occasions, each time 

at 10am) over a five-month period (March – July 2015) at five sampling points (Fig. 

1); raw wastewater (RAW), influent (TFI) and effluent (TFO) of the trickling filters and 

influent (CWI) and effluent (CWO) of the pilot AVFCW. Over the last four sampling 

campaigns, samples were also taken from the nearby river that receives the final 

mixed treated effluent, i.e., 75% from CWI and 25% from CWO; one sample 100 m 

upstream (RU) and one 100 m downstream (RD) the discharge point. 

Physicochemical parameters, i.e., temperature, pH and electrical conductivity (EC), 

were measured onsite immediately after sampling. Analyses for BOD5, COD, Total 

Suspended Solids (TSS), ammonia nitrogen (NH4
+-N), nitrate (NO3

--N), phosphate 

(PO4
-3-P) and sulphate (SO4

-2) were carried out immediately after sampling at the 

onsite laboratory (University of Portsmouth). Samples were also kept in dark at 4ºC, 

transported to the University of Brighton laboratory and analyzed within three hours 

of collection for a series of microbiological indicators: indicator bacteria, i.e., 

Escherichia coli (E.coli), Faecal Coliform (FC) and Intestinal Enterococci (IE) and viral 

indicators, i.e., somatic coliphages (SC), F-RNA specific phages and phages capable 

of infecting GB124, a human-specific strain of Bacteroides fragilis.  

2.3. Physicochemical analyses 

Physicochemical parameters (temperature, pH, EC) were measured using WTW 

Inolab series instruments. For BOD5 determination, respirometric bottles were used 

following Standard Methods (APHA, 2012); the other chemical parameters were 

measured colourimetrically using the Palintest™ 7100 photometer and the following 

methods using the Palintest™ supplied reagents; COD, (method 80, 81 or 82 

ACCEPTED MANUSCRIPT



AC
C

EP
TE

D
 M

AN
U

SC
R

IP
T

depending on concentration), ammonia (method 4), nitrate (method 23), 

orthophosphate (method 28) and sulphate (method 32). 

2.4. Quantification of bacterial and viral indicators 

Faecal coliforms were enumerated by membrane filtration on mFC agar in triplicates 

with different dilutions (ISO, 2000a). For E.coli, TBX medium was used and for 

intestinal enterococcus SB agar (ISO, 2000a;b Caplin et al., 2008; Vergine et al., 

2017). Results for indicator bacteria were expressed as colony forming units per 100 

ml (CFU/100 ml). Somatic coliphages, F-RNA specific phages and human-specific B. 

fragilis GB124 phages were quantified in triplicates by enumerating plaque-forming 

units (expressed as PFU/100 ml) on modified Scholten’s media, tryptone yeast 

glusoce media and Bacteroides phage recovery media, respectively, according to 
